<{C>

A Series

A R E Rt AT E A X
A SERIES ELECTRIC THREE-WHEEL FORKLIFT TRUCK

CPD7.5/9.0/9.9-AC1
CPD7.5/9.0/9.9-AD2
CPD7.5/9.0/9.9-AZ3

= H %

PARTS CATALOG

Pl X SR E A PR A F]
HANGCHA GROUP CO.,LTD.
12 /2016



Pl B
1. A“FEFEHFAET 0.75t~0.99t A 41 E Hujth - i 1 X X ZE (1 21k
2. WEAN, AUSHIFT RS, W) g, Il AR S AR AT R
3. YEEEHERIRAS, B ORITE, WAL w R
4. NIRFETUR, AN FPRON SR AT ek, WS AE AR H S AN RE RTINS —— B, ST O, AR TR OL T AR A m A B
2] R AR R
INSTRUCTION

1. The "PARTS CATALOG" collects 0.75t~0.99t A Series electrical three-wheel forklift truck parts.

2. Model, series Number, Part No. of drawing and quantity should be given when ordering the spare patrts.

3. Itis recommended to use the parts and components made by us for ideal the service and maintenance.

4. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes,

pleass consult with sales department of HANGCHA GROUP Co., Itd.

© 12/2016 Hi XERBHBER AT



H 3% Contents

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

P ik 7 i
Item Description Serial No. Page
BN AL Part I Driving system 1-A
K 1-1 FZIEEN
Fig.1-1 Driving system ®@®0 1-1
K 1-2 Pk A
Fig.1-2 Reduction gear box ®@®0 1-3
BIES BIMARZL Part I Steering system 2.A
K 2-1 e 1) 2
Fig.2-1 Steering device ®@®0 2-1
EB=A WRAZL Partlll Front wheels system 3A
K 3-1 [IE N
Fig.3-1 Front wheel system ®@®0 3-1
Kl 3-2 el H 82 S
Fig.3-2 L.H./R.H. brake assy @®0 3-3
FIUESY> ZEHZRL Part IV Body system 4-A
K 4-1 U RYE
Fig.4-1 Body system ®@®0 4-1
K 4-2 HLEE Rk
Fig.4-2 Hood assy ®® 0 4-5
BHES BHRL Part V. Control system 5-A
- I 5 Dé /I;_Tj\ {
K 5-1 FHI SRRk ®® 0 c1

Fig.5-1

Hand brake control




bl Gl A e
Item Description Serial No. Page
ST
595522 @j&iﬁgﬁgﬁ assy ® © 5-2
>h th A3
595533 ;EEJIJ(E \;Jljmp ®®0 5-4
ligilg%: gggjlffiﬂﬁfisy ®®0 5-5
BAMS WERZK Part VI Hydraulic system 6-A
IéEIIgGGll ﬁy%riélﬁ: circuit ®®0© 6-1
figez | Contolvalve ®@0 64
596633 Eaii‘/fgﬁiil passage ®®0 6-7
orh 7 2k
596644 é’muﬁ?dﬁevice ®® 0 6-8
B S BARL Part VI Electrical system 7-A
y—
I%Ig??ll E%;ﬁcég silstem I ®®0 7-1
y—
597722 E%;:fi:céfbl sgstem I ®®0 7-3
y—
597733 Ee?:ﬁc?l sgllstem 11 ®®0 7-5
597744 jégoﬁ:?fil)léé f{zassy ® 7-6
597755 j?o@filﬁ rﬁissy -7
[l 7-6 P R © e

Fig.7-6

Controller assy




FPs K 4R TR
Item Description Serial No. Page
K 7-7 &S
Fig.7-7 Battery box assy ®®0 79
FI\E BIVRL Part VI Lifting system 8-A
< 8-1-1 BT — o
Fig.8-1-1 Lifting part ZZRI15E SIMPLEX MAST 8-1
HERL % 8-1-1 i
Optional Parts List 8-1-1 —#HI%  SIMPLEX MAST 8-3
@ 8'1'2 %ﬁ%)é\}ﬁ #2 N 7JEI
Fig.8-1-2 Chain assy ZRI1%E SIMPLEX MAST 8-4
HERL % 8-1-2 i
Optional Parts List 8-1-2 —I 1% SIMPLEX MAST 8-5
K 8-1-3 Bt AR B — g
Fig.8-1-3 Fork carriage assy —2I 1% SIMPLEX MAST 8-6
K 8-1-4 JelA TG — g
Fig.8-1-4 | L.HJR.H. lifting cylinder —ZI% SIMPLEX MAST 8-7
HERC % 8-1-4 i
Optional Parts List 8-1-4 —#HI% SIMPLEXMAST 8-9
-1- T4l PSRN
HeLs BEHh L 148 SIMPLEX MAST 8-10

Fig.8-1-5

Tilting cylinder




Howbyr  ALBIRSE
Part I Driving system
(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3
JP 5 R &R U
Item Description Serial No. Page
K 1-1 IE
Fig.1-1 Driving system ®®0 1-1
K 1-2 A
Fig.1-2 Reduction gear box ®®0 1-3

1-A



K11

ARG

Fig.1-1 Driving system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

P R BN o B EBUEH T
Item Part No. Description Qty | Remarks Or Serial No.
24T M8x30
1 | G000070-008030-00 Screw M8x30 1
ANVE 25
2 | APO751-120000-Go0 | U AL 1
AC traction motor
g 16
3 | G000093-000016-00 Washer 16 6
4 | APO751-100002-000 | MREZEREE 2
Spacing bolt
12 H: M16%55
5 | G005783-016055-00 Bolt M16x55 4
#JE 16
6 | G0097p1-000016-00 Washer 16 4
)
7 | AP0751-100001-000 ﬁi“k*ﬁ 1
ate
Fh
8 | G000093-000008-00 %l 8 32
Washer 8
9 | 14RH-150000 [Pl 1
Swing bearing
1247 M8x18
10 | G0O00070-008018-00 Screw M8x18 8
11 | SR200-100002-000 %WBE@% . 2
Spacer pin of steering
T TaT—
12 | SR200-100100-000 AL 1
Bull gear
WA . .
13 | SR200-110000-000 Gear-box 1 | WK 1-2 (See Fig.1-2)
R
14 | 20RH-110000 Wheel 1
PE 14
15 | G000093-000014-000 Washer 14 6

11




K11

ARG

Fig.1-1 Driving system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

Motor waterproof cover

Fe 5 B HE H S R
Item Part No. Description Qty | Remarks Or Serial No.
I EE M14x1.5
16 | G006171-000014-02 Nut M14x1 5 6
g 2f
17 | APO751-100003-000 | EHLPI Kk 1

1-2




K12 WEs
Fig.1-2 Reduction gear box

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

40

Fes R B4 S K AV B A
Item Part No. Description Qty | Remarks Or Serial No.
Fefk
1 | DBS20-005 Shell 1
21N
2 | DBS25-006 il 1
Dust ring
e
3 | DBS25-400 LS 1
Oil seal
A i
4 | DBS25-001 Adjusting shim need
o4 7% 32011
5 | GB/T297-94-32011 Bearing 32011 2
B
6 | DBS25-700 EHE 1
Sealing ring
] s
7 | DBS20-101 Output flange 1
WL HEAT:
8 | DBS20-102 Stud bolt 6
Ty T
9 | DBS20-202 ABENE S itk 1
Passive spiral bevel
£ JE
10 | DBS25-003 Washer 1
11 | GB5782-86-M16x50 | /3 B Ok IR AR M16x50 )
Hexagonal socket head
12 | DBS20-201 EREIRP R 1
Driving spiral bevel gear
A il
13 | DBS25-002 Adjusting shim need
o4 7% 33206
14 | GB/T297-94-33206 Bearing 33206 1
A il
15 | bBS25-009 Adjusting shim need

1-3



K12 WoEs
Fig.1-2 Reduction gear box

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

40

s 5 E47s Bt | AEOE
Item Part No. Description Qty | Remarks Or Serial No.
7% 33205
16 | GB/T297-94-33205 Bearing 33205 1
— L
17 | DBS20-007 Méjjm% !
Driven gear
18 | DBS25-010 " !
Nut
o Hh7k 16007
19 | GB/T276-94-16007 Bearing 16007 2
Ak
20 | DBS20-501 /JTIA-'% !
Pinion wheel
2
21 | DBS20-502 ki !
Plug
22 | DBS25-011 el o ?
Cylindrical pin
ik
23 | DBS20-301 !
Cover
/= IE S A
24 | DBS10-300 LA i !
Component of air cap
NiES
25 | TC 35%x47x7 {m-ijl !
Oil seal
— B 10
B2%T M 10x70
27 | GB70-85-M10x70 Screw M10x70 3
H2%T M10x60
28 | GB70-85-M10x60 Screw M10x60 o
H2ET M8x16
29 | GB70-85-M8x16 Screw M8x16 ?
2
30 | DBS20-008 i !
Cover

1-4




K12 WEsA
Fig.1-2 Reduction gear box

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

Inner hexagon screw

Fes = B4 S K AV B A
Item Part No. Description Qty | Remarks Or Serial No.
oo, O JE#dt el 188x3
31 | GB3452.1-92-188%3 O-ring 1883 1
IZET M6x16
32 | GB70-85-M6x16 Screw M6x16 10
a2 g
33 | DBS10-014 EHE 2
Sealing ring
34 | JB/ZQ4444-86-M1ax1 5| /VIIRE MLAXLS

40

1-5



B He ARG

Part I Steering system
(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3
JPg B &R PR
Item Description Serial No. Page
K 2-1 LA BES
Fig.2-1 Steering device ®®0 21

2-A



K 2-1

HiE

Fig.2-1 Steering device

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

JAcas 5 s B B EBUEH T
Item Part No. Description Qty | Remarks Or Serial No.
1 | A300-211000-000 Ty Bk 1
Steering wheel assy
IZRE M16%1.5
2 | G006173-000016-01 Nut M16x15 1
prIST—
3 | AP0751-212200-000 s Bk 1 -2013.07
Steering column
prS—
3 | AP0751-212000-000 TR 1 2013.07-
Steering tube assembly
4 | A300-210001-000 TR 1
Bolt
Jin
5 | A300-214000-000 SR 1
Bracket
6 | A300-210002-000 g&l/‘%ﬁ 1
eeve
7 | 15-225000-000 REFAL T 1
Handle
#JE 8
8 | G000096-000008-00 Washer 8 3
Fh
9 | G0097P1-000008-00 [l 8 2
Washer 8
Fh P
10 | G000093-000008-00 %l 8 2
Washer 8
12 M8x25
11 | G005783-008025-00 Bolt M8x25 2
12 | N163-210003-000 mf@ 1
olt
iRl
13 | 25DE-42-6 Shaft 1
i 4x30
14 | G000091-004030-00 Pin 4x30 1

2-1



Bl2-1 #H¥kE
Fig.2-1 Steering device

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fe 5 B4 S K AV B A
Item Part No. Description Qty | Remarks Or Serial No.
BRET M10x30
15 | G00070-010030-00 Screw M10x30 4
#pg 10
16 | G000093-000010-00 Washer 10 4
piLES
17 | 303-514000 SR 1
Bracket
Hh7k 61904
18 | GT00276-0061904-00 Bearing 61904 1
19 | JH150-210100-000 BRI & 1
Hydraulic steering gear
i SRS FE-A B 20
20 | G0894P1-000020-00 Snap ring 1
21 | JR140-200001-G00O I\t/? % 1
otor
BRET M12x35
22 | G000070-012035-00 Screw M12x35 2
g 12
23 | G000093-000012-00 Washer 12 2
g 12
24 | G0097P1-000012-00 Washer 12 2
4 3.2x40
25 | G000091-3P2040-00 Pin 3.2x40 1
EEEN
26 | JR140-100001-000 ;J,?W.% 1
inion

2-2




HHr TR AR
Part III Front wheels system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

R 2R 4R TR
Item Description Serial No. Page
K 3-1 [IE
Fig.3-1 Front wheel system ®® 0 31
K 3-2 JelA B f Sk
Fig.3-2 L.H./R.H. brake assy ®@®0 3-3

3-A



K 3-1

HRRL

Fig.3-1 Front wheel system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

5 5 R Brig: SRS R
Item Part No. Description Qty | Remarks Or Serial No.
BRI R}
1 | 3-21-10-06 Wheel nut 12
i i Rk
2 | QD060-110003-000 Hub bolt 12
e 16
3 | G000093-000016-00 Washer 16 12
IZRE M16%1.5
4 | G006173-000016-01 NUt 161 5 12
5 | AP0751-031000-000 HiT 4 1k 2
Front wheel
HEFE M6x%12
6 | G005783-006012-00 Bolt Mox12 10
EZ P
7 | G000093-000006-00 el 6 10
Washer 6
8 | NP25G-210004-000 2
Cover
I
9 | NP25G-210005-000 AR 2
Paper pad
oy AE 7N E
10 | N163-220017-000 By 3 P 2
Washer
11 | N163-220016-000 ’f‘NJﬁfi%’iH 2
i . 7% 322083DC
12 | GT00297-0322083-03 Bearing 322083DC 2
13 | JH150-030001-000 iR 2
Hub
i . 7% 322103DC
14 | GT00297-0322103-03 Bearing 322103DC 2
s
15 | G013871-060009008-01 | ¥ FBE0x90x8 2

Bushing FB60x90x8

3-1



B 3-1 HRRA

Fig.3-1 Front wheel system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fes R B4 S K AV B A
Item Part No. Description Qty | Remarks Or Serial No.
/IJ'F:I%[J Z:jj %&1@\ }JJZA nl -
16 | AP0751-030100-000 L.H. brake assy 1 WK 3-2(See Fig.3-2)
_ " E%Uijjﬁlﬁ\ }JJZA I _ . ~
16 | AP0751-030200-000 R.H. brake assy 1 WK 3-2(See Fig.3-2)
#pg 10
17 | G000093-000010-00 Washer 10 8
18 | G005786-010030-02 | “#E M10x1x30 8

Bolt M10x1x30

3-2




B 3-2 ZlAHIZhEE R
Fig.3-2 L.H./R.H. brake assy

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

i R EAs e 6 TEEOE 4

fem Part fo. Description Qty | Remarks Or Serial No.
/N

1 | JH150-030-011 RS 1
Dust guard

2 | JH150-030-051 i ol o )
Pull-off spring

3 | JH150-030-048 EAR .
Connecting plate

4 | Q150B0610 INFA S IRET )
Screw
12K M8x1.25

> | (10080820 Bolt M8x1.25 2
S

S Washer 2
.

7 | JH150-030-020 BT K )
Brake shoe

8 | JH150-030-070 1353 A e Bl .
Brake cylinder assy

9 | JH150-030-045 ST )
Lever

10 | JH150-030-047 ISR A
Spring seat

11 | JH150-030-046 % )
Spring

12 | JH150-030-044 FhlZh At 1
Lever parking

13 | JH150-030-060 I 2 .
Adjuster

14 | AP0751-030120-000 Tz )
Parking brake cable

15 | JH150-030-052 IR EINAL S X
Pull-off spring

3-3



B 3-2 ZlAHIZEER R
Fig.3-2 L.H./R.H. brake assy

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

i *5 2k K P EGE 7
fem Part No. Description Qty | Remarks Or Serial No.
16 | JH150-030-040 FHIBhHIAT .
Lever parking
17 | JH150-030-043 I . .
Clamp spring
BA P A
18 | JH150-030-042 BifL 2 .
Washer
19 | JH150-030-041 G| .
Pin
20 | JH150-030-010 JiAR .
Bottom plate
21 | JH150-030-012 &i’?‘f’fﬁ )
22 | Q150B0610 INFASRET 2
Screw
R
23 | Q40308 Washer 3

3-4




FWUED FHARSR

Part IV Frame system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

FP K i A UG
Item Description Serial No. Page
K 4-1 EH RS
Fig.4-1 Body system ®@®0 4-1
@ 4_2 *ﬂ%‘)é\}ﬁ
Fig.4-2 Hood assy ®®0 4-5

4-A



& 4-1

EHRA

Fig.4-1 Body system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fes 5 B HE Fe it B H] 422
Item Part No. Description Qty | Remarks Or Serial No.

B2 M6x10

1 | G005783-006010-00 Bolt M6x10 2
i 6

2 | G0097P1-000006-00 Washer 6 7
A HITJEAR

3 | AP0751-400004-000 Right plate 1 0.75t~0.9t
AR

3 | AP0991-400004-000 Right plate 1 0.99t
R

4 | AP0751-410000-000 Truck frame 1 0.75t~0.9t
R

4 | AP0991-410000-000 Truck frame 1 0.99t
SEE R

5 | AP0751-400006-000 Shaft 1 0.75t~0.9t
SEE R

5 | AP0991-400006-000 Shaft 1 0.99t
s 20

6 | G0097P1-000020-00 Washer 20 2
s 20

7 | G000093-000020-00 Washer 20 1
2Rk M20

8 | G006170-000020-00 Nut M20 1

9 | AP0751-400002-000 ??H . 1

onnecting bar

10 | APO751-100002-000 | RALEREE 1
Space bolt
4 4x30

11 | G000091-004030-00 Pin 4x30 1
B2 M8x16

12 | G005783-008016-00 Bolt M8x16 1

4-1




K41 EHRH
Fig.4-1 Body system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

A= 5 BN o B EE 4R
Item Part No. Description Qty | Remarks Or Serial No.
T 2T
13 | AP0751-450000-000 ﬁf’ﬂfﬁﬁ 1
in assy
AR M10x1
14 | G001152-010001-00 Grease cup 1
125 14x1.5
15 | J001000-0141P5-00 Washer 14x1.5 1
5 14
16 | J00982-000014-00 Washer 14 1
JEHT AR LA
17 | AP0751-401000-000 Left plate assy 1 0.75t~0.9t
JEHT AR LA
17 | AP0991-401000-000 Left plate assy 1 0.99t
YAk
18 | N163-420100-000 ﬁé%g’ﬂﬁ 4
crew assy
ix
19 | AP0751-400005-000 SRR 1
Plate cover
I FE M6x20
20 | G005783-006020-00 Bolt M6x20 1
% 4] .
21 | AP0751-402000-000 KHERLAT 1
Shaft assy
12 M8x50
22 | G005783-008050-00 Bolt M8x50 1
23 | JP300-620003-000 ot 1
Sleeve
12 EE M8
24 | G006170-000008-00 Nut M8 2
IE 2 M6x25
25 | G005783-006025-00 Bolt M6x25 2
Fh
26 | G0097P1-000006-00 [ 6 2
Washer 6

4-2




K41 ZEHRH
Fig.4-1 Body system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

e R Ay B By BT 42
Item Part No. Description Qty | Remarks Or Serial No.
27 | NP15C-404000-G00 Bt 1
Lock catch
R
28 | 15PH-405000 Oil tank cover 1
ez
29 | AP0751-400001-000 et 2
Rubber
P
30 | G0O097P1-000008-00 %l 8 4
Washer 8
Fh
31 | G000093-000008-00 [l 8 9
Washer 8
I FE M8x22
32 | G005783-008022-00 Bolt M8x22 4
>
33 | JH150-400005-000 it 3
Rubber
YAk
34 | R960-430100-000 ﬁé%ﬂ’ﬂﬁ 4
crew
VEE L RAERLE
35 | AP0751-440000-000 Cover plate,R 1
36 | JP150-731100-000 %iﬂi 1
Pin shaft
Fh
37 | Go097P1-000005-00 | EMIS 1
Washer 5
Fh
38 | G000093-000005-00 1 5 1
Washer 5
12 HE M5x12
39 | G005783-005012-00 Bolt M5x12 1
TR 41
40 | AP0751-430000-000 Cover plate,L 1
7 B8x24
41 | G000882-008024-01 PIn B8x24 2

4-3



& 4-1

EHRA

Fig.4-1 Body system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

e R Ay B By BT 42

Item Part No. Description Qty | Remarks Or Serial No.
74 3x25

42 | G000091-003025-00 i aros 2
12 EE M8

43 | G006183-000008-00 Nt M8 2
Ta—

44 | HSD415x135x45-G00 ;ﬁ?ﬁ 2

pring
2k -

45 | AP0751-420000-000 | PLELEK 1 0.75t-0.9t

Hood assy L&l 4-2 (See Fig.4-2)
—

45 | AP0991-420000-000 | JLELEK 1 0.99t
Hood assy L&l 4-2 (See Fig.4-2)
25T M8x20

46 | G002673-008020-00 oo MEx20 8

47 | SE251-420100-000 Bt 2
Gemel
12 EE M8

48 | G006172-000008-00 Nt M 4
LIRSS

49 | AP0751-400003-000 | plbi= o 1

Z
50 | AP250-406000-000 HOR AR 1 2013.07-

Cooling system

4-4




B 4-2  HLERK
Fig.4-2 Hood assy

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fes R B HE Fe it B H] 422
Item Part No. Description Qty | Remarks Or Serial No.
1 | R960-430100-000 BRETALIE 6
Screw assy
e
2 | AP0751-420002-000 Instrument panel 1
3 | AP0751-421000-000 UL 1 0.75t~0.9t
Hood
GIREZERER
3 | AP0991-421000-000 Hood 1 0.99t
4 | AP0751-420001-000 B 1 0.75t~0.9t
Plate ) )
4 | AP0991-420001-000 B 1 0.99t
Plate )
IZEE M6
5 | G006170-000006-00 Nut M6 6

4-5




HAEY BRARSR
Part V.  Control system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

b i SR i
Item Description Serial No. Page
Kl 5-1 Tl B
Fig.5-1 Hand brake control ®@®0 5-1
Kl 5-2 BNy 595
Fig.5-2 Brake control assy ®®0 5-2
Kl 5-3 [EEPSES
Fig.5-3 Brake pump ®®0 5-4
Kl 5-4 HEEIMR=95Y5
Fig.5-4 Brake pipe assy ®@®0 5-5

5-A



Bl 5-1  FHIZhERM LK
Fig.5-1 Hand brake control

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

JAcas R BN o B EE 4R
Item Part No. Description Qty | Remarks Or Serial No.

1 [14RH-540200 T 1
Handle
IEFEM8%x16

2 |G005783-008016-00 Bolt M8x16 2
Fh

3 |G000093-000008-00 i 8 2
Washer 8

4 |14RH-540100 R 1
Pawl
%h B8x20

5 |G000882-008020-01 Pin B8x20 1
74 3.2x24

6 |G000091-3P2024-00 Pin 3.2x24 1
s

7 |[50W-730006 ok 2
Clip

IRIEDASS

8 |AP0751-510001-000 Tl i 1
Brake line
H4HB10x32

9 |G000882-010032-01 Pin shaft BLOX32 1
#JE10

10 |G0097P1-000010-00 Washer10 1
#43.2x18

11 |G000091-3P2018-00 Pin 3.2x18 1

12 |QD060-530002-000 % 7& 1
Joint

JA—/\—

13 |N163-120002-000 o 1

Hold hoop




K 5-2

Bl B Bl

Fig.5-2 Brake control assy

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fes 5 B He Fe it B H] 422
Item Part No. Description Qty | Remarks Or Serial No.
B I UL 5-3 (See Fig.5-3)
A JP300-525000-000 Brake pump 1 -2015.02
BT U4 5-3 (See Fig.5-3)
A |AP0751-525000-000 Brake pump 1 2015.02-
Q
1 |QD060-510003-000 Bushing 2
2] 5 Ak
2 |AP0751-521000-000 BN 1
Brake pedal
THAME
3 |G001152-006000-00 Oil grease M6 1
4 |G0894P1-000012-00 E.lz . 2
Retainer ring 12
12
5 |G0097P1-000012-00 Washer12 2
i
6 |QD060-510002-000 Shaft 1
7 |QD060-510001-000 ?ﬂﬁf 1
Spring
IEEM8x16
8 |G005783-008016-00 Bolt M8x16 4
HU
9 |G000093-000008-00 I8 4
Washer 8
IZFEM8x30
10 |G005783-008030-00 Bolt M8x30 1
R EFM8
11 |G006170-000008-00 Nut M8 1
SCHRRA K
12 |QD061-512000-000 Bracket 1
12
13 J000982-000012-00 Washer 12 1

5-2




K 5-2

Bl A Bk

Fig.5-2 Brake control assy

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Jrg 5 2 Ko i BE F 4
Item Part No. Description Qty | Remarks Or Serial No.
14 |QY110-517002-000 Bk 1

Plug

12 FM10x30
15 |G005783-010030-00 Bolt M10x30 2

10
16 |G000093-000010-00 Washer10 2

B2REM10
17 |G006170-000010-00 Nut M10 2

RN 22 X FR i 19
18 |Q672-19-G0O Clamp 19 2

W IHENIE ©9.5x17x270
19 |QD061-510002-W00 Pipe 9.5x17x1100 1
20 |JP300-524001-W00 i 1

Cup

Jint

21 |JP300-520002-000 SR 1

Bracket

R
22 |G000093-000006-00 21l 6 1

Washer 6

IEFE M6x12
23 |G005783-006012-00 Boft MBx12 1

B B, .

24 |AP0751-522000-000 i Bk 1 | WL 5-4 (See Fig.5-4)

Braking oil pipe ass




K53 HIBERE
Fig.5-3 Brake pump

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fe 5 B4 S K FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.

il 4 2

A JP300-525000-000 il 5 5 1 -2015.02
Brake master pump
il 4 2

A |AP0751-525000-000 il 1 2015.02-
Brake master pump
2| h 7

1 [JP300-525001-W00 s 1
Brake master pump

2 JP300-525002-W00 go d 1 -2015.02

2 |AP0751-525002-W00 go d 1 2015.02-
il NN

3 |JP300-525003-W00 5k 1
Elbow
i’ B8x25

4 |G000882-008025-01 Pin shaft B8x25 1
i 8

5 |G0097P1-000008-00 Washer 8 1
TP 3.2x14

6 |G000091-3P2014-00 Pin 3.2x14 1

5-4




Bl 5-4  HIshmhE Sk
Fig 5-4 Brake pipe assy

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fe 5 B4 S K FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.
eflsmE
1 |AP0751-522002-000 Rubber hose Left 1
ISy
2 |AP0751-522003-000 HCSRISE 1
Rubber rope
B2 M8x35
3 |G005783-008035-00 Bolt M8x35 1
#pg 8
4 |G000093-000008-00 Washer 8 1
5 [20RH-511001-000 Il . 1
Three-way connection
S A
6 |AP0751-522001-000 Al 1

Rubber hose ,Right




HoNE W RS
Part VI Hydraulic system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

R R &R U

Item Description Serial No. Page

IéEIIgGGll ﬁy%riélﬁ: circuit ®® 0 6-1

igss | Contolwalve ®®0 64

IéEIIgGGSS Eai?fgﬁiil passage ®® 0O 6-7
o A o

596644 é’muﬁfdﬁevice ®@® 0O 6-8

6-A



K 6-1

Fig.6-1 Hydraulic circuit

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

e R s B HyEEGEH ER
Item Part No. Description Qty | Remarks Or Serial No.

1 | AP0751-610000-000 ffﬁ'ﬁﬁjﬁf\/ . 1 | WEe6-2 SeeFig. 62

2 | G0097P1-000010-00 %hleor 10 4

3 | Go00093-00002000 | 10 4

4 | GO05783-010025:00 | gir M10X2S 4

5 | G001235-002402P4 8_%:%;22_1"2'4 1

6 | JR140-600008-000 fﬁ%ﬁor 1

7 | AP0751-600002-000 hff”k 2 0.75t~0.9t

7 | AP0991-600002-000 kﬁf’* 2 0.99t

8 | AP0751-600009-000 hff”k 1

9 | AP0751-600004-000 &*ﬁf’* 1 0.75t~0.9t

9 | AP0991-600004-000 &*ﬁf’* 1 0.99t

10 | JH150-600100-000 gg;?jﬁnector 1

11 | JS160-650004-001 fﬁ%ﬁor 1

12 | G001235-002202P4 8_%:%;223{‘2'4 1

13 | 20RH-600300-000 gg;?jﬁnector 2

6-1



K 6-1

Fig.6-1 Hydraulic circuit

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

e R 2 e SRS R
Item Part No. Description Qty | Remarks Or Serial No.
90° &k
14 | XF250-630500-000 90 Gonnector 1
XU 22 XA 24
15 | Q672-24-G00 Clamp 24 2
1[5 9
16 | AP0751-600006-W00 Low pressure pipe 1 0.75t~0.9t
=l
16 | AP0991-600006-W00 B 1 0.99t
Low pressure pipe
Vi
17 | AP0751-600007-000 [P . 1
Oil return pipe
XN 22 3344 38
18 | Q672-38-G00 Clamp 38 3
M2 M6%16
19 | G005783-006016-00 Bolt MEx16 4
EZ P
20 | G000093-000006-00 %[ 6 4
Washer 6
VB B M Rl
21 | JS160-640000-000 UETHI4% B 1
Suck oil filter
O &4}/l 70x3.5
22 | JS160-600004-G00 O-Ring 70%3.5 1
W i
23 | AP0751-600008-000 Oil suction pipe 1 0.75t~0.9t
W i
23 | AP0991-600008-000 Oil suction pipe 1 0.99t
05755 24 b
24 | AP0751-600005-000 HH* HA K 1 0.75t~0.9t
ope
JRE A
24 | AP0991-600005-000 Hope 1 0.99t
25 | AP0751-640000-000 | AZJHilE# 1 0.75t~0.9t

Raising oil passage

UK 6-3 (See Fig. 6-3)

6-2




K 6-1

Fig.6-1 Hydraulic circuit

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fe 5 B4 S B AV B A
Item Part No. Description Qty | Remarks Or Serial No.
ETH 0.99t
25 | AP0991-640000-000 Raising oil passage L i 63 (See Fig. 6-3)
WU 22 it 45
26 | Q672-45-G00 Clamp 45 1
27 | XSF2-F16L-11-G0O I A 1
Speed limiting valve
28 | APO751-600010-000 | LMk 1
Reducer union
K525 24 b
29 | AP0751-60001-000 HH* HRR 1
ope
JREAE S
30 | Ap0751-60003-000 Hope 1
90° Fk
31 | 30DH-600100A 90 Connector 1
32 | SR200-600016-000 E@Tﬁ* 1
onnector
O JE#dt e 16x2.4
33 | G001235-001602P4-00 O-Ring 16x2.4 1
I A1
34 | N163-420100-000 gé%ﬂ’ﬂﬁ 4
crew assy
35 | APO751-620000-000 | 2 EIRHE 1 —
Cover For 3 spool valve
35 | APO751-650000-000 | 2 EIRIHE 1 PRI
Cover For 2 spool valve
MBS
36 | AP0751-630000-000 M 1 | WK 6-4 (See Fig. 6-4)

Pump device

6-3




Bl 6-2 ZHBERIE
Fig.6-2 Control valve

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

JAcas 5 BN o BT 4R
Item Part No. Description Qty | Remarks Or Serial No.
(BES PAEEH
1 | JS160-610006-000 Spacer 1 For 2 spool valve
2 | JS160-610100-000 %ﬂﬁ 1
Pin shaft
. o S 3
3 | 25DE-71-3 Pin shaft 2 3 spool valve Q'ty is 3
i 1.6x12 RN 3
4 | G000091-1P6012-00 PIn 1.6x12 2 3 spool valve Q'ty is 3
5 | APO751-615000-000 | T T 1
Lifting lever
— Y
6 | JH150-630001-G00 JFBE T AL 1
Knob
y ZHA:
7 | JH150-630002-G00 IR 1
Knob
8 | APO751-614000-000 | MR T 1
Tilting lever
12 M10x1.25x25
9 | G005786-010025-00 Bolt M10X1.25x25 3
g 10
10 | G000093-000010-00 Washer 10 3
(EEIBPS =Wl 4
11 | TM1308-GOO Inching switch 3 3 spool valve Q'ty is 4
HEBAFI —HtR 2
12 | JS160-610003-000 Lever 1 3 spool valve Q'ty is 2
R T
13 | JS160-619000-000 Lever 1
%% ZHAH:
14 | JH150-630003-GOO A CAREE 1
Knob
15 | APO751-613000-000 | MBI 1 =

Control lever

For 3 spool valve

6-4




K 6-2
Fig.6-2

% B IRIRAE

Control valve

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

e R s B By B FH 4
Item Part No. Description Qty | Remarks Or Serial No.
Vikisnt nee
16 | JS160-6100010-000 Washer d
o —h 6
17 | N163-612001-000 Bushing 413 spool valve Q'ty is 6
18 | JS160-610008-000 Ksmﬁ 1
pacer
FFSHE =R 3
19 | JS160-611001-000 Bracket 2 3 spool valve Q'ty is 3
20 | JS160-611400-000 ’SE* 1
onnector
Bk
21 | N163-611800-000 Connector 2
AL S
22 | 30DH-600001 fﬁ S 1
onnector
O B4t 24x2.4
23 | G001235-002402P4-00 O-Ring 24x2.4 1
24 | JP451-640002-001 éﬁﬁ?ﬁ% 1
onnector
O JEZ LI 14x2.4
25 | G001235-001402P4-00 O-Ring 14x2.4 1
% W54 ] [ P
26 | AP0751-631100-000 Multichannel-conversion-valv| 1 For 2 spool valve
% W54 ) [ =Bk
26 | AP0751-631200-000 Multichannel-conversion-valv| 1 For 3 spool valve
e
27 | AP0751-612000-000 Bracket 1
#JE 10
28 | G0097P1-000010-00 Washer 10 3
HpE 6 =k 4
29 | G000093-000006-00 Washer 6 3 3 spool valve Q'ty is 4

6-5



Bl 6-2 ZHBERIE
Fig.6-2 Control valve

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fes R B HE Fe it B ] 422
Item Part No. Description Qty | Remarks Or Serial No.
IR M6x12 = 4
30 | G005783-006012-00 Bolt M6x12 3 1 3 spool valve Q'ty is 4
g 5 =Bl 6
31 | GO097P1-000005-00 Washer 5 4 3 spool valve Q'ty is 6
32 | JS160-610009-000 i £ 1 S
Spacer For 3 spool valve

6-6




Bl 6-3 Ik
Fig.6-3 Raising oil passage

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

B
o
—5
3 U
NN
\ O gy Gt
R/
\\\ / j‘ﬁj‘ s
Py TP L
7= ’AP"' I
// 7 | " | {
’ o [
A %/ e T B R N
Ay Y
i R, ey S
o= N A
A

JAcas R BN o BT 4R
Item Part No. Description Qty | Remarks Or Serial No.
Fele
1 | AP0751-640002-000 Lift liting pipe 1
2 | APO751-640003-000 | —mkk 1
Three-way connector
s
3 | APO751-641000-000 | FUETHIIE 1
Right lifting pipe
4 | 1.600M2.5-700001-000 | Bk 1
Connector
O JE# Ll 20x2.4
5 | G001235-002002P4-00 O-Ring 20x2.4 1
HJE 8
6 | G0097P1-000008-00 Washer 8 1
124 M8x10
7 | G005783-008010-00 Bolt M8x10 1
Jiing=9595'4
8 | AP0751-640001-000 Hope 1 0.75t~0.9t
Jiing=9595'4
8 | AP0991-640001-000 Hope 1 0.99t
9 | APO751-640003-000 | Bk 1
Connector
O B4t 24x2.4
10 | G001235-002402P4-00 O-Ring 24x2.4 1

6-7



& 6-4

HREE

Fig.6-4 Pump device

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

5 5 ZFR o B4R BV F 41
Item Part No. Description Qty | Remarks Or Serial No.
Bk
1 | AP0751-630003-000 Caneactor 1
JE 20
2 | J000982-000020-000 Washer 20 1
J7|\: =3
3 | SE251-611000-G00 5 e 1
ear pump
25T M8x30
4 | GO00070-008030-00 Serew M8x30 2
EZ P
5 | G000093-000008-00 [l 8 6
Washer 8
[ 18
6 | J000982-000018-000 Washer 18 1
7 | AP0751-630002-000 ’g*&* 1
onnector
JE 8
8 | G0097P1-000008-00 Washer 8 6
2T M8x30
9 | G000070-008050-00 Serew M8x30 4
10 | AP0751-630001-000 KSWQ 4
pacer
11 | JP300-621000-000 AR A 8
Rubber pad
12 | AP0751-630001-G00 >FEQD'4E7 L 1
ump motor

6-8




FHEus ARG

Part VI

Electrical system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (©) CPD7.5/9.0/9.9-AZ3

b s 3 2 U

ltem Description Serial No. Page
y—

I%Ig??ll E%;ﬁcég silstem I ®® 0O 7-1
p—

597722 E%;ﬁcég sgstem II ®® 0O 7-3
p—

597733 E%;ﬁcég sgllstem I ®@® 0 7-5

597744 ?oﬁ?fiﬁ rﬁﬁssy ® 7-6

Iigilg?fS jéioﬁiﬁiﬁissy 7-7

597766 ?o@fiﬁ rﬁﬁssy © 7-8

D I
I%Ig???? é%ai%e{rwj%;( assy ®®0 7-9

7-A




K 7-1

HARE ]

Fig.7-1 Electrical system I

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fe 5 B4 S K FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.
1 | JD120-791000-G00 Eﬁﬁﬁ% 80A/150V 1
emale connector
15 Sk BOA/150V
2 | JD120-732100-G00O Male connector 1
W\ AL
3 | AP0751-780000-000 Horn switch assy 1 ®
2 LT 04 b
3 | SR200-705000-000 L 1 ©
orn switch assy
4 | AP0751-740100-000 “SMU*%“ k 1
witch assy
5 | JK404C-1-GOO f(ﬁ'”*% 1
ey
OPT /Ml %
6 | AP0751-741000-G0O OPT meter 1 ®
840 13k
6 | 12DEA-521000-G00 Meter 840 1
MDI { %
6 | APZ0750-741000-G00 | \aon et 1 ©
ST {8 B {4
7 | XB2BT42C-GOO ALES R 1
Emergency switch
8 | JR140-700100-000 JTAER 1
Direction switch
9 | TM1308-G0O EIFR 3
Inching switch
AT T—
10 | JS161-705000-000 %E’T‘[.J%%“‘}Jk ) 1 -2014.01
Parking brake switch assy
ST
10 | AP0751-705000-000 i [.J%%“‘}Jk ) 1 2014.01-
Parking brake switch assy
11 | APO751-700600-000 | MAIFR. 1 ®
Brake switch -2014.01

7-1



B71 BRR&KI
Fig.7-1 Electrical system I

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

7 = 2 g 2 ki FH 2R
Item Part No. Description Qty | Remarks Or Serial No.
11 | APO751-700600-001 | HIBITFR 1 ®
Brake switch 2014.01-
12 | AP0751-753000-000 AT 1 -2014.01
Headlight )
12 | AP0751-753000-001 HIKAT 2 2014.01-
Headlight
13 | MTD-S2-G00 D 1
Accelerator
o
14 | JS161-760000-900 ERIZ2 £ 1l 1 -2014.01
Fuse box
——
14 | JP255-760000-000 ERIZ2 £ 1l 1 2014.01-
Fuse box
15 | R450-700200-000 I 1
Horn
16 | A-0507003-G0O BRI 1
Filter for horn
B 406N 35 24V
17 | JP150-700010-G0O Blager ooy 1 -2014.01
B 406N 35 24V
17 | JP255-700040-000 Blarer 1 2014.01-
325 I
18 | AD1224MB-F51-Goo | LLUiMUs 24V 1 -2014.01
D.C fan 24v
N 55
18 | JP305-700030-000 LA 24V 1 2014.01-
D.C fan 24v

7-2




K 7-2

HAREI

Fig.7-2 Electrical systemII

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fe 5 B4 S K H S R
Item Part No. Description Qty | Remarks Or Serial No.

12 G4 _

1 | APO751-710000-000 | A-AEAT 1 CPD7.5/9.0-AD2
Bodywork lines -2014.01
EHEKR CPD7.5/9.0-AD2

1 | AP0751-710000-001 Bodywork lines 1 2014.01-
LR

1 | AP0991-710000-000 Bodywork lines 1 CPD9.9-AD2
1 G4 -

1 | APO750-710000-000 | HABA 1 CPD7.5/9.0-AC1
Bodywork lines -2014.01
1 G4 )

1 | APO750-710000-001 | A-AEA 1 CPD7.5/9.0-AC1
Bodywork lines 2014.01-
LR

1 | AP0990-710000-000 Bodywork lines 1 CPD9.9-AC1
LS

1 | APZ0750-710000-000 Bodywork lines 1 CPD7.5/9.0-AZ3
LR

1 | APZ0990-710000-000 Bodywork lines 1 CPD9.9-AZ3
oA E i

2 | AP0751-790000-000 Female connector assy 1 -2013.11
7 K H R A

2 | AP0751-790000-000 ;“Q LA 1 2013.11-

emale connector assy

E iR R

3 | AP0751-732000-000 Battery power cable 1 7.5t
E iR

3 | AP0901-732000-000 Battery power cable 1 9.0t
E iR R

3 | AP0991-730000-000 Battery power cable 1 9.9t
T3 I RE R

4 | BD020-703000-000 Direction switch wire 1
X f25 40 ET] 4

5 | JS160-705000-000 RAFIUHIZA 1 -2014.01

Emergency switch wire

7-3



(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

o
=
.W..,qla
N
o4 P - - -
Zolo | Qo] a| o
263213133
ol o | Q| o| ol o
\TIm N ) [a\] N N
@a
e
[O]
4
%m\/ — — — — —
0 =
s = 8 o
(0] o = =
s| 5| S|REIRg|KR:E
L =| = hwﬁw%wm%wm
%.Wmm%mm.m%g%%%m
¥ eHBHEEE| 5250
BIEGCIKGIRG|REG|RE
HORc|BE|B=|BE
L2IRGEgEEES
WO | BE|EE|NE|ES
o 8 o o o
o 3 S S S
slala|2|22
S S| o | S
Z 5| 8| &a| o | o
e | R e N @
81 8|2 |8 |88
&= ™~ ~ = ~
v | Q| W O | B
L0 kv Ln Lo L0
N N N N
o o o o o
) Z L) ) )
e £
ﬁ.m Ln © © © o

HAREGI

Fig.7-2 Electrical systemII

K 7-2

&L fol
\ FETON

>

¢
.o .y

e — e J

V /L
\J < \

7-4



K 7-3

HARE 1T

Fig.7-3 Electrical system Il

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

5 5 ZFR B 28R BT F 41
Item Part No. Description Qty | Remarks Or Serial No.
24V 4k H 2%
1 | JD201S-G0O Relay 24V 1 -2014.01
24V B 7K 4k e 3%
1 | JP255-700070-000 Waterproof relay 24v | 1 2014.01-
ok Lok
2 | JP150-740100-000 AL 1 -2014.01
Relay wire
24V 4k AR
2 | JP255-740020-000 Relay wire 24V 1 2014.01-
3 | APO751-720000-000 | LRk 1 ®
Controller assy WKl 7-4 (See Fig.7-4)
3 | AP0750-720000-000 | LRk 1 _
Controller assy WK 7-5 (See Fig.7-5)
3 | APZ0750-720000-000 | LRk 1 ©
Controller assy UL 7-6 (See Fig.7-6)
Z= 4
4 | AP0751-701000-000 A5 AL 1

Traction motor cable

7-5



B 7-4  $EHIERE R
Fig.7-4 Controller assy

(A CPD7.5/9.0/9.9-AD2

Fes 5 B M Fe it B H] 422
Item Part No. Description Qty | Remarks Or Serial No.
LA
1 R[5 22 250A 1
Fuse
Pl
2 | ACS24XS-35P Controller 1
3 HR 1
Aluminum plate
4 | swigo-4 Befid 1
Contactor

7-6




B 7-5 AR
Fig.7-5 Controller assy

CPD7.5/9.0/9.9-AC1

Fes 5 B4 S e AV B A
Item Part No. Description Qty | Remarks Or Serial No.
1 SW180-24 il 1
Contactor
R £2 350A
2 1
Fuse
3 iR 1
Aluminum plate
Pl
4| 1298 Controller 1

7-7



K 7-6

AR B

Fig.7-6 Controller assy

(© CPD7.5/9.0/9.9-AZ3

Fe 5 B Mo FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.
L HR
Aluminum plate
, | COMBIACX Pl
24V/[240A+280A Controller
3 RIS £2 350A
Fuse
4 | SW180-24 efiits
Contactor

7-8




& 7-7

EHAS

Fig.7-7 Battery box assy

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

Fes 5 B HE Fe it B H] 422
Item Part No. Description Qty | Remarks Or Serial No.
E R ERiR ]
1 | AP0751-731000-000 Battery box 1 0.75t
L ERiR ]
1 | AP0901-731000-000 Battery box 1 0.9t
E R ERiR ]
1 | AP0991-731000-000 Battery box 1 0.99t
2 | AP0751-730010-G00 il 12 0.75t
Battery ’
5 Hith
2 | D-420-G00 Battery 12 0.9t
5 Hith
2 | AP0991-730010-G00 Battery 12 0.99t
=7
3 | JH150-400005-000 HiE 3
Rubber

7-9



$HINEy ORI RS
Part VI Lifting system

(A CPD7.5/9.0/9.9-AD2 CPD7.5/9.0/9.9-AC1 (C) CPD7.5/9.0/9.9-AZ3

e e e i
Item Description Serial No. Page
Iigilg?;i%l ffﬂ}i;zﬂgrt T4 SIMPLEX MAST 8-1
%ﬁ?jﬁa?‘;;ts 811 1% SIMPLEX MAST 8-3
Iigilg?;ii ffhifgsy 474 SIMPLEX MAST 8-4
%ﬁfﬁj‘éjﬂs Lt 810 1% SIMPLEX MAST 8-5

-1- BV LY=oy
59?8%1?3 ?oifé?}gge assy 474 SIMPLEX MAST 8-6
59881144 LEAXH;R}I_E{IEEU%I’J}Q cylinder —HI1R  SIMPLEXMAST 87
%ﬁ?jﬁa?‘;;ts L84 1% SIMPLEX MAST 8-9
59?;;_55 i ;E'ﬂf;”n o “Z1% SIMPLEX MAST 8-10

8-A



§| 8-1-1 E_fréﬁﬁ: —Z%1 14 SIMPLEX MAST
Fig.8-1-1 Lifting part
Fes 5 B Mok FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.
. RES
o1 1 |See OPT.Parts List8-1-1 Outside mast 1
. ZIRES
" 21 2 |See OPT.Parts List8-1-1 Inside mast 1
. ZEBAN CaiAN
‘ Nl 1- _1-
13 % @ ﬂ i(l) 3 |LKI8-1-4 SeeFig8-1-4 R.H.lifting cylinder 1
12 "'4“‘ w) 5 N
v ] 8-1- o a | ZETHBE L
T 9 4 |LK8-1-4 SeeFig81-4) | lifting cylinder L
33—t o Ak
Iy -1- i _1_q|A 7!<11:»)Jk
7 il 5 |WLI#8-1-3 See Fig.8-1-3 Fork carriage assy 1
1 2 T
6 |N15M300-010000-000 B3Rk 2
Fork assy
8 T
Il 1. . 1. JfL/wlL\}Jk
7 |WLIE8-1-2 SeeFig.8-1-2 Chain assy 2
EEWAE L
8 |A075M250-002000-000 Load bracket 1
LI E B
9 |A075M250-000001-000 Cylinder plate 2
HU
10 |G000093-000008-00- e 8 4
Washer 8
B2 M8x35
11 |G005782-008035-00 Bolt M8x35 4
3 A
12 |A075M250-000002-000 | VLN 2
Ajusting shim
12
13 |G000093-000012-00 Washer 12 3
H2FEM12%50
14 |G005782-012050-00 Bolt M12x50 2
e
15 |780708F1-G00 Chain wheel 2

8-1



B s-1-1 &4
Fig.8-1-1 Lifting part

14
13
12

oo

11
10

—Zk1142  SIMPLEX MAST
A= 5 BN o B EE 4R
Item Part No. Description Qty | Remarks Or Serial No.
16 |G0894P1-000040-00  [MVHIMESIE-AML A0,
Snap ring 40
124 M12x25
17 |G005783-012025-00 Bolt MLoor 1
g 14
18 |G000093-000014-00 Washor 14 6
12 FE M14x30
19 |G005783-014030-00 Bolt M1430 6
I 2. o1 | BURRHIEL
20 |WL.K 8-1-5 See Fig.8-1-5 Tilting cylinder 1
a7
21 |AM10S150-303000-000 | % FHik# 4 -2014.06.30
Composite roller
a7
21 |AO75M250-303000-000 | % kA 4 2014.06.30-

Composite roller

8-2




WM. #% 8-1-1 <Optional Parts List 8-1-1>

&
Item

1 (Outside mast)

2 (Inside mast)

BT B
Lift Height

YrkLi
Part No.

YrkLi
Part No.

2.0m

A075M200-100000-000

A075M200-200000-000

2.5m

A075M250-100000-000

A075M250-200000-000

2.7m

A075M270-100000-000

A075M270-200000-000

3.0m

A075M300-100000-000

A075M300-200000-000

3.3m

A075M330-100000-000

A075M330-200000-000

3.5m

A075M350-100000-000

A075M350-200000-000

3.6m

A075M360-100000-000

A075M360-200000-000

3.8m

A075M380-100000-000

A075M380-200000-000

4.0m

A075M400-100000-000

A075M400-200000-000

4.3m

A075M430-100000-000

A075M430-200000-000

4.5m

A075M450-100000-000

A075M450-200000-000

8-3




Kl 8-1-2 LB
Fig.8-1-2 Chain assy

ZZ114%% SIMPLEX MAST

S O W N

Fe 5 B4 S ot FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.
P M b
A |See OPT.Parts List8-1-2 *fh%‘w‘”k 2
ain assy
B UBE LH1223%87
1 |GT06074-1223087-00 Chain LH1223x87 1
i 2.5%28
2 |G000091-2P5028-00 Pin 2.5x28 2
it
3 |1.5M3H-002002 Pin shaft 2
ke Q)
4 |1.5M3H-002001 f%ﬁ* 2
onnector
4 3.2x20
5 |G000091-3P2020-00 Pin 3.2%20 2
I HRE M16%1.5
6 |G006171-000016-02 Nut M16x15 6

8-4




W% 8-1-2 <Optional Parts List 8-1-2>

75 1
Item

BTt Yk

Lift Height Part No.
2.0m A075M200-001000-000
2.5m A075M250-001000-000
2.7m AQ075M270-001000-000
3.0m A075M300-001000-000
3.3m A075M330-001000-000
3.5m A075M350-001000-000
3.6m A075M360-001000-000
3.8m A075M380-001000-000
4.0m A075M400-001000-000
4.3m A075M430-001000-000
4.5m A075M450-001000-000

8-5




K 8-1-3

B R B

Fig.8-1-3 Fork carriage assy

T SIMPLEX MAST
Fe 5 B4 S ot FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.
& Y=Y
A | A075M250-300000-000 ;‘y\ﬁ‘c‘ h 1
ork carriage assy
X ARAE
1 | A075M250-301000-000 | ' i age 1
R
2 | AM10S150-303000-000 . 4 -2014.01.01
Composite roller
a7
2 | A075M250-303000-000 | TR 4 2014.01.01-

Composite roller

8-6




K 8-1-4

ZE A TR T

Fig.8-1-4 L.H./R.H.lifting cylinder

10

OaObh W N -

T4 SIMPLEX MAST
A= 5 BN o B EE 4R
Item Part No. Description Qty | Remarks Or Serial No.
. yEy sy el
A |See OPT.Parts List8-1-4 R.H.lifting cylinder 1
. b ik
B |[See OPT.Parts List8-1-4 L.H.lifting cylinder 1
1 |1.5M3H-400005 !Eslﬂﬁ%l. 1
nap ring
2 |A075M250-400008- W00 |12 1
Piston
3 |A075M250-400007-W00 gw‘ﬂ . 1
upport ring
4 |A075M250-400009-W00 e . 1
Steel jacket
5 |G08a3p1-000024-00  |IL/HHIEFIE-AR 24y
Snap ring 24
[ 8
6 [J000982-000008-00 Washer 8 1
TR R E
7 |A075M250-400006-W00 Screw 1
: VERAREN
8 |See OPT.Parts List8-1-4 Right cylinder body 1
: VAR
8 |See OPT.Parts List8-1-4 Left cylinder body 1
21N
9 |A075M250-400002-Goo |7 L4l d30 1
dustproof ring d30
10 |A075M250-400003-W00 ? . 1
nap ring
ISI # £+ PE d30
11 |FU0357K0-G00 ISl-seal ring d30 1
B S
12 |A075M250-400004-W00 |3 1IE 1

Guide sleeve

8-7




B 8-1-4  Zo/AFHFEMmhET
Fig.8-1-4 L.H./R.H.lifting cylinder

10

OaObh W N -

014 SIMPLEX MAST
5 5 2 B FriE a4 2
Item Part No. Description Qty | Remarks Or Serial No.
O JE %41/l 40x2.65
13 |G3452P1-00402P65-00 O-ring 40%2.65 1
HEA4E
14 |A075M250-400005-G00 Composite bushing 1
15 |See OPTParts Listg-1-4 |1 2cHt 1
Piston rod
4 10x30
16 |G000119-010030-00 Melt 10x30 1
O JE i1 20x2.4 ; .
17 |G001235-002002P4-00 | i 50,0 1 AR THIRL_E A7
ML EERES 3 /
18 |A075M250-502000-W00 |- injector assy 1 AT ML AT
TH TG 21
K |A075M250-5/4-000-KiT | =TT HHGLIESE (L 1 INC:9,11,13,17

Lifting cylinder seal kit

W P51, 11, 13, QIR ARTIR IR, T TAR BT AN A
Notice: No. 1, 11, 13, after the assembly, it's a whole,

also, when user order

8-8




YNl #% 8-1-4 <Optional Parts List 8-1-4>

{?j AR.H) B(L.H.) 8(R.H.) 8(L.H.) 15

Tt Ve Ve Ve Ve YEHD

Lift Height Part No. Part No. Part No. Part No. Part No.
2.0m A075M200-400000-000 A075M200-500000-000 A075M200-401000-W00 A075M200-501000-W00 A075M200-400001-W00
2.5m A075M250-400000-000 A075M250-500000-000 A075M250-401000-W00 A075M250-501000-W00 A075M250-400001-W00
2.7m A075M270-400000-000 A075M270-500000-000 A075M270-401000-WO00 A075M270-501000-W00 A075M270-400001-WO00
3.0m A075M300-400000-000 A075M300-500000-000 A075M300-401000-W00 A075M300-501000-W00 A075M300-400001-W00
3.3m A075M330-400000-000 A075M330-500000-000 A075M330-401000-W00 A075M330-501000-W00 A075M330-400001-W00
3.5m A075M350-400000-000 A075M350-500000-000 A075M350-401000-W00 A075M350-501000-W00 A075M350-400001-W00
3.6m A075M360-400000-000 A075M360-500000-000 A075M360-401000-W00 A075M360-501000-W00 A075M360-400001-WO00
3.8m A075M380-400000-000 A075M380-500000-000 A075M380-401000-W00 A075M380-501000-W00 A075M380-400001-W00
4.0m A075M400-400000-000 A075M400-500000-000 A075M400-401000-W00 A075M400-501000-W00 A075M400-400001-WO00
4.3m A075M430-400000-000 A075M430-500000-000 A075M430-401000-W00 A075M430-501000-W00 A075M430-400001-W00
4.5m A075M450-400000-000 A075M450-500000-000 A075M450-401000-W00 A075M450-501000-W00 A075M450-400001-W00

8-9




Kl 8-1-5

EEERETA

Fig.8-1-5 Tilting cylinder

ZZ114% SIMPLEX MAST

5 5 HFR i BV I ] 4R

Item Part No. Description Qty | Remarks Or Serial No.

A |A075M250-600000-000 |IFUFHIIEL 1
Tilting cylinder
12 F: M10x30

1 |G005782-010030-00 Bolt M10x30 4
g 10

2 |G000093-000010-00 Washer 10 4
g 10

3 |G0097P1-000010-00 Washer 10 4
——

4 |A075M250-600001-W00 ém.m 1
arring cover

5 |A075M250-600002-w00 |11 E 1
Bushing
AR M6

6 |G001152-006000-00 Oil cup M6 1

7 |A075M250-600003-W00 é%. 1
ar ring
BEREM27 %2

8 |G006173-000027-03 NUE M2752 1

9 |A075M250-600004-W00 |7 2EAT 1
Piston rod
/NG

10 |A075M250-400002-G0O By 2l d30 1
Dust ring d30
B S

11 |A075M250-600005-WO00 L 1
Guide sleeve
OJK % 118 75%3.1

12 |G001235-007503P1-00 O-ring 75%3.1 1
2 R A3

13 |RU3000300-Z20-G00 U 1i1td30 1
U-ring d30

14 |A075M250-601000-w00 |HL 7% 1

Cylinder body

8-10




Bl 8-1-5  fHiAHMEL
Fig.8-1-5 Tilting cylinder

k14 SIMPLEX MAST

e 5 B i i F I EE R R

Item Part No. Description Qty | Remarks Or Serial No.
OSI %} E D70

15 |FU0846K0-G0O Osl-seal ring D70 1
P48 70x60%2.5

16 |3M3H-600009C Snap ring 70x60x2.5 1
O JE& 1 35%3.1

17 |G001235-003503P1-00 O-ring 35x3.1 1

18 |A075M250-600006-W00 |12 1
Piston

19 |3M3H-600006C ?*H . 1
upport ring
HERE M24%2

20 |G009459-000024-02 NUt M24x2 1
7 5%x45

21 |G000091-005045-00 Pin Ex45 1
13471 70x61%2.5

22 |N30M300-600006-000 |5- " " fing 70x61x2.5 1
AN 72

23 |SF-1-3025-G00 H 43025 1
Composite bushing
Hpp A4

24 |RS1300300-T46NA-GOO | THiEd30 1
Seal ring d30
OJE %48 70x5.7

25 |G001235-007005P7-00 O-ring 70%5.7 1
& GE30ES

26 |G009163-3000000-01 Bearing GE30ES 1
Lﬁ/\;: % =

K |A075M250-6-000-KIT U LA S 00 1 | INC:10,12,13,15,17,25

Tilting cylinder seal kit

8-11



